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27.1 Introduction

Pharmacological treatments have long been used for trauma-related psychological
disorders, such as PTSD. Despite none of the main PTSD management guidelines
recommending pharmacological treatments as strongly as trauma-focused psycho-
logical treatments (APA 2017; ISTSS 2018; NICE 2018; Phoenix Australia 2020a;
VA/DoD 2017), medication is widely prescribed and widely taken for symptoms
of PTSD.

The neurobiology of PTSD suggests that pharmacological approaches could be
helpful. An enduring neurobiological hypothesis of PTSD concerns a dysfunctional
hypothalamic-pituitary-adrenal axis resulting in adrenergic overactivity (Yehuda
etal. 1991). Logically, addressing this by reducing adrenaline/nor-adrenaline levels,
or by increasing cortisol levels, should represent an effective approach to both pre-
venting and treating PTSD. Unfortunately, despite some signals of potential, the
results of trials designed to demonstrate this with drugs such as propranolol and
hydrocortisone have been disappointing (Astill Wright et al. 2019). However, as
demonstrated in Chap. 4, the neurobiology of PTSD is complicated and it seems
unlikely that medications currently available have precise enough actions to suc-
cessfully treat all the symptoms and manifestations of PTSD.

Medication will continue to be used to treat PTSD, and justifiably so for some
medications as there is strong evidence that they can reduce symptoms (e.g.,
Hoskins et al. 2021). Whilst we wait for further research to expand
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pharmacological treatment options, it is now critical that we take stock of the
current evidence available and ensure it is appropriately used to inform prescrib-
ing practice. In common with psychological treatments, the evidence base with
respect to trauma-related disorders is strongest for PTSD and much more limited
or absent for other trauma-related disorders, not least for complex PTSD
(Coventry et al. 2020).

27.2 The Evidence

There have been a number of robustly conducted systematic reviews of randomised
controlled trials (RCTs) of pharmacological treatments for PTSD in recent years,
not least those conducted to provide information to develop treatment guidelines
(e.g., Hoskins et al. 2021). The results of these have much in common but, unsur-
prisingly, are not identical, given that the evidence is rapidly evolving. This led
Australia (Phoenix Australia 2020a) to create its latest guidelines as “living guide-
lines” that are revised when relevant new research becomes available, rather than
once every 5-10 years. For the first time, one of the major international treatment
guidelines for PTSD will be updated within 2 years of its publication. This heralds
anew era, and one to be welcomed as it should reduce the impact of understandable
concerns about the reliability of ageing guidelines.

27.2.1 Results of Meta-Analyses

Hoskins et al. (2021) undertook a systematic review and meta-analyses of phar-
macological treatments for PTSD that were used to inform the development of
the International Society for Traumatic Stress Studies (ISTSS 2018) and
Australian (Phoenix Australia 2020a) Guidelines for PTSD. Forty-nine mono-
therapy studies were included and data from 39 of these (4951 participants)
were used in the meta-analyses undertaken. Participants were, on average, in
their early forties and had been exposed to a wide variety of DSM A criterion
fulfilling events with combat trauma being the commonest reported trauma type.
Sexual and physical violence were the next most common traumatic experiences
reported.

The follow-up periods for studies were relatively short with an average of just
over 3 months. Although the studies followed standard, placebo controlled RCT
methodology, some risk of bias was identified for most studies, although the degree
was comparable to that found for RCTs of psychological treatments for PTSD. Of
those compounds included where there were at least two RCTs available, fluox-
etine, paroxetine, sertraline and venlafaxine were the only drugs found to be supe-
rior to placebo. Five other drugs were found to be superior to placebo in a single
study (amitriptyline, mirtazapine, a neurokinin-1 antagonist, phenelzine and que-
tiapine). Of these, the quetiapine study was the only one in which more than 20
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people were randomised to each arm; consequently, quetiapine was the only one of
these drugs that received any form of positive recommendation in the ISTSS
Guidelines (ISTSS 2018).

Hoskins et al. (2021) also considered pharmacological augmentation (i.e., add-
ing another drug when a first drug had not worked). Thirty-four augmentation stud-
ies were identified and data from 30 of these (1566 participants) could be included
in meta-analyses. Prazosin was the most commonly evaluated drug (10 studies) and,
along with risperidone, was found to have a small positive effect when compared to
augmentation with placebo. The only other drug evaluated for augmentation in two
or more RCTs was topiramate, which was not found to be superior to placebo.

Similar meta-analyses to those undertaken by Hoskins et al. (2021) were under-
taken for the other major guidelines produced similar results, but with a few key
differences, for example VA/DoD (2017) did not find a convincing effect for prazo-
sin. (Similarities and differences will be further considered in the section on guide-
line recommendations below.)

A relatively new advance in the statistical synthesis of RCTs is network meta-
analysis. Network meta-analysis allows the comparison of both direct and indirect
evidence from RCTs and, therefore, allows closer scrutiny of the likely effective-
ness of some drugs with a lower number of RCTs (Rouse et al. 2017). Most meta-
analyses of pharmacological treatments of PTSD, including Hoskins et al. (2021),
did not use network meta-analysis but Cipriani et al. (2018) did. Although network
meta-analysis involves a greater number of assumptions and, therefore, arguably a
greater risk of erroneous results, than ordinary meta-analysis, the Cipriani et al.
(2018) is worthy of further consideration.

Cipriani et al. (2018) used data from monotherapy and augmentation RCTs of
pharmacological treatment for PTSD to develop a network including 37 different
drugs, with data for eight-week follow-up from 51 RCTs. Statistically significant
effects were found for (largest effect size first) phenelzine, desipramine, paroxetine,
venlafaxine, fluoxetine, risperidone and sertraline. Phenelzine was found to have an
effect size of 0.97 (95% CI = 1.68 to 0.27) over placebo but this was based on only
one RCT that directly considered phenelzine.

Cipriani et al. (2018) correctly argued (and this is supported by the results of the
Hoskins et al. (2021) and other reviews) that their work provides evidence that
drugs from the same class do not have the same efficacy. This is important as it sug-
gests that recommendations for use should be made at an individual drug level
rather than according to drug class (e.g., selective serotonin reuptake inhibitors).
There are interesting parallels here with cognitive behavioural treatments with a
trauma focus; recent guidelines have recommended specific forms of these more
than others (e.g., APA 2017; ISTSS 2018).

The RCT evidence for drugs suggests that those considered have been well toler-
ated overall by participants as judged by an absence of reported major adverse
effects or greater dropout from studies of individuals allocated to an active drug
rather than a placebo (Cipriani et al. 2018).
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27.2.2 Key Points for Interpretation

The effect sizes found for the effective drugs in the meta-analyses considered were
low; all below 0.5 (except for phenelzine and desipramine but these were from a
network meta-analysis, with wide 95% confidence intervals and limited direct evi-
dence, and should be treated more cautiously than the results from standard meta-
analyses). It is important to remember that the effect sizes quoted for drugs are
relative to placebo as opposed to wait list or treatment as usual, the standard com-
parators for psychological treatment RCTs. This is particularly important given the
consistent very strong placebo effect achieved by placebo in RCTs of drugs for
PTSD, which often approaches 50% itself (Davidson et al. 2006a, b). Consequently,
the low effect sizes found in RCTs of drugs for PTSD are also likely associated with
considerable benefit for individual participants. Many participants in RCTs of phar-
macological treatments for PTSD will have experienced a greater than 50% reduc-
tion in their PTSD symptoms over the course of the study.

Another key issue with pharmacological research for PTSD is that much of it has
been funded by drug companies that hold a patent for the drug being tested and
generation of positive evidence should lead to monetization. Many of the drugs with
limited evidence of effect have long since gone off-patent resulting in little, if any,
incentivisation for drug companies to put large-scale funding into their further
development. As with all interventions with limited research to explore their effec-
tiveness, the adage that absence of evidence is not evidence of absence of effect is
important to remember. For example, the superiority of amitriptyline, mirtazapine,
a neurokinin-1 antagonist and phenelzine in the single RCTs undertaken for each of
these agents suggests a requirement for further evaluation, not least for phenelzine
given the network meta-analysis results. The same can be said for a number of other
drugs where the only evidence against them being effective is from single, small,
neutral trials.

27.3 Treatment Guidelines for PTSD

Despite different timings and different development committees, there is almost
absolute consistency between current well-known and respected PTSD treatment
guidelines in terms of their main pharmacological treatment recommendations (see
Table 27.1). The consistency is far greater than for their main psychological treat-
ment recommendations. All of the guidelines recommend pharmacological treat-
ments but none of them at their highest level, which is reserved for some, but not all,
trauma-focused psychological treatments.

Fluoxetine, paroxetine, sertraline and venlafaxine are in the highest rated group
of medications by all guidelines although NICE recommends “venlafaxine or a
selective serotonin reuptake inhibitor, such as sertraline”. Fluoxetine and parox-
etine are both selective serotonin reuptake inhibitors (SSRIs) but NICE’s
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Table 27.1 Pharmacological recommendations in PTSD treatment guidelines

Guideline APA VA/DoD ISTSS NICE Australia

Year of 2017 2017 2018 2018 2020

publication

Highest level None None None None None

pharmacological

recommendations

Lower level Fluoxetine | Fluoxetine | Fluoxetine | Venlafaxine Fluoxetine

pharmacological | Paroxetine | Paroxetine | Paroxetine | Selective Paroxetine

recommendations | Sertraline Sertraline Sertraline Serotonin Sertraline
Venlafaxine | Venlafaxine | Venlafaxine | reuptake Venlafaxine

inhibitor, such
as Sertraline

Lower still level Nefazodone | Quetiapine | Antipsychotics

pharmacological Imipramine such as

recommendations Phenelzine risperidone for
disabling

symptoms or
behaviours or
non-response to
other treatments

recommendation is somewhat concerning as there is currently insufficient evidence
to recommend other commonly prescribed SSRIs such as citalopram and
escitalopram.

There is considerable variation between the guidelines in terms of their second
level pharmacological recommendations. This is likely to reflect the very limited
evidence available, differences in the scopes of different guidelines. For example,
pharmacological augmentation was outside the scope of the ISTSS guidelines
(Bisson et al. 2019). NICE recommends the use of “antipsychotics such as risperi-
done” in some circumstances and ISTSS identifies quetiapine as a drug with emerg-
ing evidence of effect. None of the other guidelines recommend any antipsychotic;
indeed, VA/DoD recommends against some antipsychotics as a monotherapy.
Despite the results of the Cipriani et al. (2018) network meta-analysis, VA/DoD is
the only guideline considered to recommend the use of phenelzine, albeit at a lower
level than for other recommended drugs. Despite the results of the Hoskins et al.
(2021) meta-analyses with respect to prazosin and risperidone, no drug is recom-
mended for augmentation except, implicitly, for “antipsychotics such as risperi-
done” by NICE. VA/DoD found insufficient evidence to recommend any drug for
augmentation and APA found insufficient evidence to recommend risperidone.

The PTSD guidelines considered are very helpful in as much as they give some
clear indications as to which medications are most likely to help people with
PTSD. They are less helpful in terms of helping clinicians know what next to pre-
scribe and do not provide detailed descriptions of exactly how to prescribe and what
dosages of medications are likely to be most helpful.
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27.4 Pharmacological Prescribing for PTSD
in Clinical Practice

Most recommended psychological treatments for PTSD follow a relatively struc-
tured manual in terms of their delivery. The same cannot be said for pharmacologi-
cal treatment beyond standard prescribing information such as dose ranges. This is
likely to result in unhelpful variation that could be addressed by prescribing in a
logical, standardised manner, informed by the evidence and the clinical presentation
of the individual. A first step to achieving this was the development of the Cardiff
PTSD prescribing algorithm (Bisson et al. 2020a). This is primarily based on the
recommendations of the ISTSS guidelines and takes into account other evidence.
The algorithm recognises that, faced with an absence of relevant evidence, clini-
cians are quickly faced with having to use evidence and clinical experience to
inform practice rather than being able to be truly evidence-based.

Figure 27.1 provides a summarised version of the algorithm which can be down-
loaded in full from the British Journal of Psychiatry website as a supplementary
document to the Bisson et al. (2020a) paper and as an appendix to the Australian
guidelines in which it is included as “an example of an evidence-informed clinical
tool for use in prescribing medications for PTSD” (Phoenix Australia 2020b).

27.4.1 Using the Algorithm

Medication should only be prescribed by clinicians with the necessary knowledge
and skills to do so. Before prescribing medication, it is important that a person with
PTSD has been fully assessed, their goals and needs have been fully identified, and
that they have been made aware of all possible treatment options to co-produce an
appropriate management plan with their clinician. With specific respect to pharma-
cological treatment, it is vital to ensure that the person with PTSD understands what
is being offered, including its potential benefits, possible adverse effects, monitor-
ing requirements and likely duration of treatment, in order to make a fully informed
decision about whether or not to proceed.

The algorithm provides clear notes about common adverse effects and drug
interactions of the medications recommended along with more detailed guidance on
initiating prazosin as a result of the risk of severe first-dose hypotension. Monitoring
requirements are also included. For example, for fluoxetine, paroxetine, sertraline
and venlafaxine, if suicidal ideation is present prior to starting treatment this should
be monitored on a weekly basis initially. For the prescription of quetiapine or ris-
peridone, blood tests should be undertaken to check urea and electrolytes, full blood
count, lipids (fasting if possible), glucose (fasting if possible) and prolactin.

Acknowledging the frequency of agitation and insomnia and the unlikely imme-
diate impact on these symptoms of the first-line recommended drugs, it is recom-
mended that adjunctive quetiapine (if marked agitation is present) and trazadone or
mirtazapine (if insomnia is present) be considered. As described in Fig. 27.1, a key
feature of the algorithm is to increase doses on a monthly basis according to clinical



27 Pharmacological Treatment for Trauma-Related Psychological Disorders

559

Discuss drug choice with person with PTSD

Include:
- Potential adverse effects (side effects, discontinuation symptoms).
- Potential ir i with concomit: ication or physical illness.

- Individual's perception of the efficacy and tolerability of any SSRI's/SNRI's in the past.

If individual has no contraindicated medical reasons and gives consent, a SSRI should be initiated.

‘ Start S

Fluoxetine
- Initiate on 20mg/day.
- Dosage can be increased by 20mg/day ir at intments with clinician to a maximum of 60mg/day based on clinical
response and tolerability.
Paroxetine
- Initiate on 20mg/day.
- Dosage can be increased by 20mg/day increments at monthly appointments with clinician to a maximum of 60mg/day based on clinical
response and tolerability.
Sertraline
- Initiate on 50mg/day.
- Dosage can be increased by 50mg/day increments at monthly appointments with clinician to a maximum of 200mg/day based on clinical
response and tolerability.

27 Line If SSRI is not tolerated or still showing
clinically significant symptoms.

Change SSRI or start on Venlafaxine

Venlafaxine
- Initiate on 75mg/day.
- Dosage can be increased by 75mg/day increments at monthly appointments with clinician to a maximum of 300mg/day based on
clinical response and tolerability.

If still showing clinically If still showing clinically
significant symptoms and If both SSRI significant symptoms and
Venlafaxine better tolerated. and X SSRI better tolerated.
Venlafaxine
are not
at
Adjunctive Therapy all. Adjunctive Therapy
Venlafaxine SSRI
+ +
Quetiapine/Prazosin (Adjuncts) o Quetiapine/Prazosin (Adjuncts)
(see algorithm notes for Prazosin dosing) 3"Line (see algorithm notes for Prazosin dosing)
Q
If still showing clinically - Initiate 25mg/day at night. After 1 week ?5mg twice a day. If still showing clinically
e - Dosage can be increased by 50mg/day increments at monthly significant symptoms.
significant symptoms. ) . A )
appointments with clinician to a maximum of 400mg/day based on
clinical response and tolerability.

If still showing clinically
significant symptoms.

Consider ing to alternative less evi based

Amitriptyline
Mirtazapine
Phenelzine

Fig. 27.1 PTSD pharmacological prescribing algorithm

response and tolerability and, if ongoing clinically significant symptoms are present
at the maximum tolerated dose then the next step should be followed which involves
changing medication or adding another medication as augmentation.

The rationale for dose escalation according to response and tolerability was

based on the finding that the mean daily dose of medications used in RCTs of phar-
macological treatments for PTSD is high (e.g., fluoxetine 41.4 mg, paroxetine
35.1 mg, sertraline 136.7 mg, venlafaxine 223.1 mg and quetiapine 258.0 mg)
(Bisson et al. 2020b). This strongly suggests that starting doses alone are unlikely to
provide the majority of people with PTSD an optimal treatment response. The
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rationale is also informed by the positive findings of using a measurement/outcomes-
based approach to prescribing for depression (Guo et al. 2015).

The final step in the algorithm involves considering changing to an alternative
medication with a weaker evidence base but that works in a different way to the other
medications suggested. Amitriptyline, mirtazapine and phenelzine all have some,
albeit limited, evidence that they may be effective for symptoms of PTSD. These
drugs are now off-patent and have not been subjected to the further evaluation their
signals of efficacy could have justified. Amitriptyline and phenelzine are older anti-
depressants; amitriptyline in the tricyclic family of antidepressants and phenelzine
a monoamine oxidase inhibitor. Both were originally approved by the US Food and
Drug Administration in 1961 and need to be prescribed very cautiously due to the
risk of adverse effects and interactions.

27.4.1.1 Algorithm Notes

1. If a person with PTSD is already on psychotropic medication, this should be
reduced and stopped as per BNF guidance before starting an alternative.

2. From the start of treatment consider adjunction of SSRI with:

e Quetiapine—If marked agitation present.
e Trazadone 50 mg—100 mg night/Mirtazapine 15 mg night—If insomnia
present.

3. Side effect profile is similar for all SSRIs, however notable considerations to
make when choosing SSRI:

e Sertraline: Generally fewer side effects.

e Fluoxetine: More alerting—potentially less suited if person with PTSD is agi-
tated at start.

e Paroxetine: Greater risk of discontinuation symptoms.

4. SSRIs/SNRIs have many drug interactions—even with common drugs used to
manage rudimentary illnesses. Therefore, it is important to be fully aware of
what concomitant medications the person with PTSD is on before initiating
treatment.

Here is a brief outline of some common drug interactions with SSRIs/SNRIs
and their potential consequences if co-prescribed:

e Other serotonergic drugs = Increased risk of serotonin syndrome.

e Drugs that affect haemostasis (e.g. Aspirin and NSAIDs) = Increased risk of
bleeding (especially Upper GI).

¢ Drugs inducing hyponatraemia (e.g. Diuretics) = Increased risk of developing
hyponatraemia.

e Other drugs metabolised by CYP2D6.

For a full and detailed outline of the drug interactions for SSRIs/SNRIs and
for the other drugs named in the algorithm, please visit https://bnf.nice.org.uk.

5. Initiating Prazosin:

As there is a risk of severe first-dose hypotension, the first and second doses
should be taken whilst sitting on a bed just before lying down. It is important to
keep well hydrated whilst taking prazosin and to get up slowly—initially sitting
up on the bed and then slowly standing up. For the first two nights, it is important
to sit on the toilet to pass water rather than stand up.
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Time Morning (mg) On going to bed (mg)
Days 1-2 Nil 1

Days 3-7 Nil 2

Week 2 1 4

Week 3 2 6

Week 4 2 10

6. Risperidone also has evidence to be used instead of Prazosin or Quetiapine in
adjunctive therapy.

7.

Quetiapine has been used at a maximum dosage of 800 mg/day in PTSD research

studies. However, the mean dose of Quetiapine used in people with PTSD in the
research studies was 258 mg/day, therefore a lower maximum dose has been
recommended in this algorithm although some individuals may benefit from
higher doses. It may therefore be appropriate to use higher doses in some
instances; the decision should be made based on the clinician’s judgement.

27.4.1.2 Common Adverse Effects’

Drug Sedation | Postural Cardiac Anticholinergic | Nausea/Vomiting | Sexual
Hypotension | Conduction | effects Dysfunction
Disturbance
Sertraline - - - B ++ i+
Paroxetine | + - - + ++ 4
Fluoxetine - - - - ++ 4
Venlafaxine |- -* + - +++ +++
Amitriptyline | +++ +++ +++ +++ + +++
Mirtazapine | +++ + - + + -
Phenelzine | + + + + + +
Drug Sedation | Weight | Akathisia | Parkinsonism | Anticholinergic | Hypotension | Prolactin
gain effects elevation
Quetiapine | ++ ++ - - + ++ -
Risperidone | + ++ + + + ++ +++

For full side effect profile for these drugsand more
information see https://bnf.nice.org.uk

- = Very low/none

+ = Low

++ = Moderate

+++ = High incidence/severity
* = Hypertension reported

!Taylor D, Barnes TRE, Young AH. The Maudsley Prescribing Guidelines in Psychiatry. Newark:
John Wiley & Sons, Incorporated; 2018.
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Monitoring requirements

All SSRI’'s and If suicidal ideation prior to commencing treatment monitor on a
SNRI's weekly basis initially
Venlafaxine Blood pressure monitoring at initiation, after every change of dose

and then at yearly intervals.

Quetiapine ECG before starting medication for all people with PTSD

All antipsychotics Blood tests for:

Urea and Electrolytes

Full Blood Count

Lipids (fasting if possible)
Glucose (fasting if possible)
Prolactin

Copyright Bisson et al (2019feproduced with permission

Case Examples
The four case examples below provide brief summaries of four people with PTSD/
complex PTSD who experienced symptom improvement associated with pharma-
cological treatment. Not everyone will benefit from pharmacological treatment,
even though their adherence is excellent. In such instances, having exhausted all
indicated and/or desired steps of the prescribing algorithm, it is important to help
individuals to reduce and stop medication that is not working. No medication is
risk-free and it is not in anyone’s best interests to be taking medication that is not
beneficial. Indeed, sometimes people will be better off not taking medication that is
helping to a degree, as the impact of adverse effects outweighs the impact of bene-
fits. Undertaking a cost-risk benefits analysis of taking a drug can be a very helpful
way to determine if continuation is appropriate.

Bronwyn

Bronwyn, a 40-year-old nurse, developed PTSD after witnessing the unexpected
death of a patient she was looking after during the COVID-19 pandemic. She con-
sulted her General Practitioner who diagnosed her PTSD and described the treatment
options available, including trauma-focused psychological therapy. After considering
the options, Bronwyn decided that, despite its stronger recommendation, she did not
want to pursue psychological therapy at that juncture but would rather try medication
in the first instance. She was not taking any other medication and it was agreed that
she would commence sertraline 50 mg daily, to be taken in the morning after food. A
month later she returned to her doctor. She had experienced some nausea in the first 2
weeks of taking sertraline, but this had settled, and she was pleased that her PTSD
symptoms had reduced to a degree. She did, however, describe some ongoing symp-
toms of PTSD. She and her doctor agreed that she should increase the dose of sertra-
line to 100 mg, which she did. A month later she was continuing to tolerate sertraline
and described feeling much better, with mild residual PTSD symptoms only. Subject
to her continuing to tolerate sertraline, her doctor recommended that she continue it
for a year and, if she remained well, to gradually reduce and try to stop it thereafter.
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Jeff

Jeff, a 60-year-old army veteran, described multiple traumatic events during his
military service during the 1980s that precipitated PTSD. He had been taking par-
oxetine 40 mg daily for many years and had recently experienced some benefit from
a course of cognitive behaviour therapy with a trauma focus. He and his therapist
had decided that he was unlikely to make further significant gains with further psy-
chological treatment and he was keen to explore alternative pharmacological treat-
ment approaches to further reduce his PTSD symptoms. He met with a psychiatrist
and they discussed treatment options. He had tried a higher dose of paroxetine once
before but did not tolerate this and, therefore, was keen to try an alternative medica-
tion. It was agreed that it would be appropriate to slowly reduce his paroxetine and
cross-taper with venlafaxine after checking his blood pressure.

Two months later, Jeff had successfully stopped paroxetine and was now taking
and tolerating venlafaxine 150 mg daily. Unfortunately, he reported no real change
in his PTSD symptoms. Indeed, he had felt a bit worse whilst changing medications.
It was agreed that he should increase venlafaxine to 225 mg; a month later he
reported a slight improvement and it was agreed he should increase venlafaxine to
300 mg but this was associated with more nausea and sexual dysfunction and when
seen a month later he had reduced back to 225 mg of his own accord. After further
discussion, it was agreed that augmentation would be tried with prazosin. Following
the algorithm, he was able to increase prazosin to 2 mg in the morning and 6 mg at
night with some benefit but was not keen to further increase the dose. It was noted
that he had achieved a further small reduction in his symptoms and was happy with
the current level of control he had achieved. He was keen to continue on this com-
bination of medication, without making further changes, and it was agreed that he
would be referred back to his General Practitioner to provide ongoing monitoring
and prescribing.

Peter

Peter, a 45-year-old man who was subjected to repeated sexual abuse by a
member of staff at the boys’ club he attended between the ages of 10 and 15, was
diagnosed with complex PTSD by a psychiatrist who assessed him. He had
received a lot of psychological and pharmacological treatments over the years,
including high doses of selective serotonin reuptake inhibitors and venlafaxine,
along with antipsychotic medication in the form of olanzapine. Some skills train-
ing work had helped him better regulate his emotions and feel more comfortable
with interpersonal relationships, but he did not feel that any medication had helped
him, and he did not like the side effects of the drugs he had taken. He had stopped
all prescribed medication around 6 months previously and was not using any psy-
choactive substances. He was keen to try a different pharmacological treatment
for his symptoms.

Treatment alternatives were discussed with Peter. After considerable discussion,
he decided that he would like to try phenelzine. The psychiatrist provided Peter with
detailed information about phenelzine, not least about its potential to interact with
certain foodstuffs and alcoholic beverages resulting in potentially fatal raised blood
pressure, and side effects such as postural hypotension. Peter remained keen to try
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phenelzine and was clear that he would adhere to the dietary restrictions whilst tak-
ing it. Phenelzine was commenced at 15 mg three times a day.

Peter experienced some reduction in his symptoms within 2 weeks of starting
phenelzine and this improvement was maintained thereafter. Peter continued to expe-
rience ongoing symptoms of complex PTSD but described phenelzine as “taking the
edge” off them and making them more manageable. He was better able to tolerate
phenelzine than other medications he had taken and reported no problematic side
effects. Peter agreed with his psychiatrist that he would continue on phenelzine for the
foreseeable future, with regular monitoring of his mental and physical health.

Cerys

Cerys, a 30-year-old woman, was subjected to a horrific rape 2 years previously
and developed PTSD as a result. She felt totally unable to discuss what had hap-
pened and could not engage in trauma-focused psychological therapy; she had tried
to on one occasion but felt so overwhelmed she did not continue with this. Cerys
had, however, developed a strong therapeutic relationship with her therapist and
managed to engage in some non-trauma-focused work. She found controlled breath-
ing techniques and deep muscular relaxation helpful. She and her therapist were
very concerned by the impact her ongoing PTSD symptoms were having on her and,
having not initially wanted to try pharmacological treatment, Cerys decided she
would now consider it.

Cerys was referred to a psychiatrist by her therapist and, after discussion, agreed
that she would try pharmacological treatment in line with the prescribing algorithm.
She initially tried fluoxetine and then sertraline but stopped both of these within a
few weeks of starting them, as they were associated with her experiencing some
suicidal thoughts. After further discussion with the psychiatrist, it was agreed that it
would not be appropriate to try paroxetine or venlafaxine as they have similar side-
effect profiles. Cerys did not want to try quetiapine but was interested in trying
mirtazapine instead. Mirtazapine was commenced at 15 mg at night and Cerys
immediately reported some improvement in her sleep but described ongoing signifi-
cant symptoms of posttraumatic stress disorder when reviewed by the psychiatrist at
1 month. They agreed that she would increase the dose to 30 mg at night and a
month later Cerys noticed that her PTSD symptoms had reduced and, although still
present, were more manageable.

Cerys remained in contact with her therapist and 3 months after starting mir-
tazapine was able to engage in trauma-focused psychological therapy. Having com-
pleted this psychological treatment 4 months later she was feeling much better with
some mild residual symptoms of PTSD and was keen to continue to take mirtazap-
ine 30 mg at night.

27.5 Summary

There is strong evidence to suggest that some pharmacological treatments are effec-
tive at reducing symptoms of trauma-related psychological disorders and have a
role in their management. Despite the need for further research, there is ample
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knowledge to inform an evidence-based approach to prescribing and this is likely to
harness the positive potential of pharmacological treatment for PTSD and other
trauma-related psychological disorders.
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